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Frequency Stability

Test Conditions LTE Band 30 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0000
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0051

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 38(HPUE)

Peak-to-Average Ratio

Mode LTE Band 38(HPUE) / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.32 4.49 5.57
Middle CH 3.51 4.41 4.58 5.62 PASS
Highest CH 3.62 4.52 4.55 5.83
Mode LTE Band 38(HPUE) / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.39 6.29 - -
Middle CH 5.33 6.29 - - PASS
Highest CH 5.51 6.46 - -
TEL : 886-3-327-3456 Page Number : A38-10f 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

26dB Bandwidth

Mode LTE Band 38(HPUE) : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 491 | 484 | 967 | 963 | 1451  14.15 | 18.62 | 18.94
Middle CH - - - - 480 | 479 | 9.83 | 9.63 | 14.30  14.36 | 19.26 | 18.86
Highest CH - - - - 485 | 481 | 963 | 9.87 | 14.45 | 14.39 | 18.78 | 18.62
Mode LTE Band 38(HPUE) : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.74 - 9.65 14.45 18.66 | -
Middle CH - - - - 4.73 - 9.63 14.24 1870 | -
Highest CH - - - - 4.95 - 9.65 14.18 18.66 | -
TEL : 886-3-327-3456 Page Number 1 A38-5 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.16 dBm) ™M1[1] 13.58 dBm)
2.57061200 GHz 2.57276000 GHz
20 20
ndB 26.00 dB| LB ndB 26.00 dB|
» \ P e B n S, 4.905000000 MHz| . e A P 4.835000000 MHz
1 [ Q factor “\ s24.1] n Q factsr ™ 532.1
od ! 0 d
T/ %
-10 5 ’i -10 d
. / \ o
204 1 5 20
J ~
o vy oy . \ N\
| e - S - S L A==
40 df
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.570612 GHz 15.16 dBm nd@ down 4.905 MHz M1 2.57276 GHz 13.58 dBm nd@ down 4,835 MHZ
T 1 2,570072 GHz -10.67 dbm nd8 26.00 dB TL L 2,570072 GHz -12.36 dbm n 26,00 d8
T2 1 2,574978 GHz -10.85 dém Q factor 524.1 T2 1 2.5745908 GHz -12.83 dém Q factor 532.1
L U J wa L J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.55 dBm)| MI[1] 13.95 dBm
2.59631900 GHz 2.59374100 GHz
= m\B”'\ 26.00 dB @ nd 26.00 dB
» o _— AN B\ P 11 4.795000000 MHZz " EPR. N PPN IO Sy 4.785000000 MHz
o T ¥ Q factor R 5414 n I o 196esr 542.0
o d | 0 di
] | /
10 df + e -10 o '.)
/ l !
/
204 1 20d /
\ r
/ \ ” y ) \
o e R [ ond T 0H8m A T VLAY
-40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.596319 GHz 14.55 dam nd@ down 4.795 MHz ML 2,503741 GHz 13.95 dam nd@ down 4.785 WAz
T 1 2,592592 GHz -11.67 dam nd8 26.00 dB TL L 2,592562 GHz -11.87 dbm nd8 26,00 d8
T2 1 2,597388 GHz -11.73 dém Q factor 541.4 T2 1 2.597368 GHz -12.13 dém Q factor 542.0

L I ]

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
14.12 dBm| mili] 14.35 dBm|
2.61839900 GHz, 261762000 GHZ,
e 26.00 dB & % ndB 26.00 dB
04 Y A y 4.845000000 MHz 104 . ~ A~ Jatb'\-ng‘\'\\.“m“ 4.805000000 MHz
Ji 540.4 )' Q factor 544.7)
od od |
! ]
-0 d - -10d ! \
/ / 4
20d / oo /
20 ; 20 7 -
f | / \
-30 - 4 -30 w
PVl R R i A e
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2618399 Ghz 14.12 dBm ndB down 4.545 MHz ML 2.61762 GHz 14.35 dBm ndB down 4,505 MHz
TL 1 2615062 GHz -11.59 dém nd8 26.00 dB TL 1 2.615082 GHz -12.06 dBém nd8 26.00 d8
T2 1 2,619908 GHz -11.76 dém Q factor 540.4 T2 1 2.619888 GHz -11.67 dém Q factor 544.7

J

L )i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.45 dBm)| MI[1] 15 54 dBm
2.5790960 GHZ| 2.5719230 GHz
¥
= R — ndB X 26.00 dB @ X i ndB 26.00 dB
g AN Il (AR 9.670000000 MHz| 104 T B N 9.630000000 MHz
7 Q factor '\ 266.7| ] Q factor \ 267.1
e / \ o \i
10 df ¥ -10 o +
/J !
20 d 20 d
| N AN P oy % T
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,579096 GHz 16.45 dam nd@ down 9.67 MHz ML 2.571923 GHz 15.54 dBm ndB_down 9,63 MHZ
TL 1 2,570205 GHz -9.32 dBm nd8 26.00 dB TL L 2,570185 GHz -11,33 dbm n 26.00 dB
T2 1 2,579875 GHz -9.93 dBm Q factor 266.7 T2 1 2.579815 GHz -11.42 d8m Q factor 267.1
L U J wa L J L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 16.22 dbm)| 15.20 dBm
. 2.5940810 GHz 2.5980770 GHZ]
= - ndB - 26.00 dB @ N 26.00 dB
- N\ /\n o™ N 9.830000000 MHz 104 et L ATAY 9.630000000 MHZ|
I Q factor \ 263.9 7 Q factor 269.8
/ \
04 / \ 04 / |
. | 1
04 - 10 d -
] { \
204 / 20d =
- | ~ = - ~ e
VR v -30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.504081 GHz 16.22 dam nd@ down 9.83 MHz ML 2.508077 GHz 15.20 dam nd@ down 9.63 WHZ
T 1 2,590165 GHz -9.37 dBm nd8 26.00 dB TL L 2500185 GHz -11.79 dbm nd8 26,00 d8
T2 1 2,599995 GHz -10.24 dBm Q factor 263.9 T2 1 2.599815 GHz -11.25 dém Q factor 269.8

L I

J

L U

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.41 dBm| 15.07 dBm|
2.6131820 GHZ| 2.6169580 GHz
e N 26.00 dB & 26.00 dB
04 B 9.630000000 MHZ 104 I WA, e ©.870000000 MHz
2713 7 265.1
od od "
r{
BUE! g -10d
e / w0 /
20 X 20 ]
o Vad i VYA a0 aTAW
T ke, P e = v
-40 d
50 df -50 di
-60 df -60 di
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result |
ML 1 2613182 Ghz 16.41 dBm ndB down 9.63 MHz ML 2.616958 GHz 15.07 dém ndB down 9,57 MHz
TL 1 2610165 GHz -10.27 dém nd8 26.00 dB TL 1 2.610065 GHz -10.90 dém nd8 26.00 d8
T2 1 2619795 GHz -9.67 dBm  factor 2713 T2 1 2.619935 GHz -10.66 dém  factor 265.1

J

L )i

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.67 dBm) ™M1[1] 1 dBm)|
2.5814260 GHZ| 2.5803770 GHz
= nda" 26.00 dB @ () 26.00 dB
g R PN, W ey [ 14.505000000 MHz 0d . b s B 14.146000000 MHz
' factor 178.0 i 7 Q fattor 182.4
od 0 d
10 df -10 o '£
20 d = 20 d /
n N2 _ A LA
a0 20 o SV =
yhvi v v
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.5775 GHz 1001 pts Span 90.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,581426 GHz 14.67 dBm nd@ down 14,505 MH2 M1 2.580377 GHz 13.51 dBm nd@ down 14,146 MHZ
TL 1 2,570427 GHz -10.43 dbm nd8 26.00 dB TL L 2,570427 GHz -13.40 dbm n 26.00 dB
T2 1 2,584933 GHz -11.36 d8m Q factor 178.0 T2 1 2.584573 GHz -13.00 d8m Q factor 182.4
L )i ] o (]

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.76 dBm) ™M1[1] 14.03 dBm)
2.5915530 GHz 2.5979670 GHZ]
20 20 o
Y ndB 26.00 dB i 26.00 dB
. IAY ML P B AT 14.296000000 MHz . o . PP 14.356000000 MHZ
W T g ' fadtor \l 181.3 0 /K - T Qfetior \ 181.0
o d | 0 di |
| 1 7 !
7/ { A,
-10 df . -10 d
/ \ 1
204 20d |
/ \ \
20 N \
E . - \ _
A Y T AV N
-40 dj
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.591553 GHz 14,76 dBm nd@ down 14.295 MHz ML 2.507967 GHz 14.03 dam nd@ down 14,356 MHz
T 1 2,587897 GHz -12.30 dbm nd8 26.00 dB TL L 2,587717 GHz -11.75 dam nd8 26,00 d8
T2 1 2.602193 GHz -11.73 dém Q factor 1B1.3 T2 1 2.602073 GHz -12.32 dém Q factor 181.0

L I ]

J

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.17 dém| mili]
2.6079750 GHZ| :
e F’ 26.00 dB| & il 26.00 dB
w0 ALY N 14.446000000 MHz 104 fal Py 14.386000000 MHz
f ) \ l 180.5 / N 181.9]
od od
-/ ' ]
BUE - { -10 di -
) T
" ¥
20 d - 20 d
| Y
[ J . / A
-30.dBp—— i . A 30 Y i z
AV ] AT / S
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2607975 GHz 15.17 dBm ndB down 14,448 MHz ML 2.615437 GHz 13.65 dBm ndB down 14,386 MHz
TL 1 2605157 GHz -11.12 dém nd8 26.00 dB TL 1 2.605277 GHz -12.45 dém nd8 26.00 dB
T2 1 2619603 GHz -11.68 dém  factor 160.5 T2 1 2.619863 GHz -12.30 dém  factor 1818

J

L )i

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.65 dBm) ™M1[1] 12.11 dBm)
2.5770430 GHz 2.5840360 GHZ]
20 20
T ndi 26.00 dB| ndg 26.00 dB|
10 d = rpesn A 'q;‘; ~ 18.621000000 MHZ, 0d BE 18.941000000 MHz
,’ AN ’ 7 facto 138.4 rl VR - w7 lradn Ty 136.4
o d { 0 di '
| %
tod -0 d = 12
7 ¥
204 i 20d ] Y
et \ v L T
¥ 7 - -30 demPh oot Y
v S PR Vs
-40 di
50 df 50 d
60 d -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.577043 GHz 13.65 dBm nd@ down 18.621 MH2 M1 2.584036 GHz 12.11 dBm nd@ down 18,941 MHZ
T 1 2,570689 GHz -10.76 dBm nd8 26.00 dB TL L 2,570529 GHz -13.69 dm n 26,00 d8
T2 1 2,589311 GHz -11.64 dBm Q factor 138.4 T2 1 2.589471 GHz -13.45 dam Q factor 136.4
L U J wa L L]

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 13.73 dBm) ™M1[1
2.5904850 GHz 2.
20 = 20
T 26.00 dB| L 26.00 dB|
w0 M. Ay e 19.261000000 MHz| 0d 0 18.861000000 MHz
W 134.5 J v ~ 137.6)
f
v o , |
10 df 10 o L Il‘
7 1
20 d 1 20 d -
f |\ ;- N\
e p v,
T ol - 7 = = = -
A AT, - Y % PPy
-40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,590485 GHz 13.73 dBm nd@ down 19.261 MH2 M1 2.595959 GHz 13.23 dBm nd@ down 18,861 MHZ
T 1 2,58537 GHz -12.42 dm nd8 26.00 dB TL L 2,58545 GHz -12.84 dBm nd8 26,00 d8
T2 1 260463 GHz -11.99 d8m Q factor 134.5 T2 2.604311 GHz -11.62 d8m Q factor 137.6

L I ]

U ]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 0de SWT 185 p: @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.40 dBm| mili] dBm
2.6150750 GHZ| 2.6199560 GHz
e ..[\H"‘ 26.00 dB| & L) 26.00 dB|
Nocd Pl o RPN 16.781000000 MHz| . L ek ) 1B.621000000 MHz
wod [ i N % ory™ “l 139.2] 0 f; DA =4 hdcior L'\ 140.4
od t L od +
10 df I 10 df o
P \\ ¥
20 d 20 di -
/ " Al / B n
an /! W\ _ 30 £ B e
g = = ATy ; 7 7]
N Y by vy
240 -40 df
50 df -50 di
-60 df -60 di
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2615075 GHz 14.40 dBm ndB down 18.761 MHz ML 2.613956 GHz 12.93 dBm ndB down 18,621 MHz
TL 1 2.600689 GHz -11.44 dBém nd8 26.00 dB TL 1 2.600689 GHz -13.53 dém nd8 26.00 d8
T2 1 2619471 GHz -12.09 dém  factor 139.2 T2 1 2.619311 GHz -13.30 dém  factor 140.4
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.78 dBm) ™M1[1] 14.92 dBm)
2.57226000 GHz 2.5775170 GHz]
20 20
ndB 26.00 dB)| ndel’}}! 26.00 dB|
. R ~ By | 4.735000000 MHz . o e o | e B 9.650000000 MHZ|
W f‘ ™ 7 v O et ™ v 543.2] 0 7 ¥ factor 267.1
04 : 04 /
IJ Ln
10 - - 10 di o
\
20 df ~ 20 df f 3
A ~ N ,.ﬁﬁ/\t' RS e e
T wa .
-40 di
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.57226 GHz 14.78 dam nd@ down 4.735 MHz ML 2.577517 GHz 14.32 dam nd@ down 9.65 WHZ
T1 1 2,570132 GHz -11.35 dam nd8 26.00 dB T1 L 2,570165 GHz -12.74 dBm nd8 26.00 dB
T2 1 2,574868 GHz -10.73 dém Q factor 543.2 T2 1 2.579815 GHz -12.25 dém Q factor 267.1
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum

Ref Level 30.00 dém

Offset 11,90 d& & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.90 dB & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 58 dBm)| ™M1[1] 14.10 dBm)
2.59988100 GHz 2.5961390 GHz]
= LB ndB 26.00 dB| @ 11 ndB 26.00 dB|
u - { A B AN 4.725000000 MHz P Al pm | PR e, 9.630000000 MHz
W [T Y [ g factol T Y 548.9 0 7 v QTactor r\[ 269.6)
[ |
o | | o |
i | ] )
10 df K" L -10 o E -
j t. ] i
204 20d
s e / \
a0 T = — / - - Dy
B W ” (A B [ P
Y&{u\:'\' W el TN Y ‘
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2,503881 GHz 13.58 dam nd@ down 4.725 MRz ML 2.505139 GHz 14,10 dBm nd@ down 9.63 WHZ
T1 1 2,592622 GHz -12.07 dam nd8 26.00 d T1 L 2500185 GHz -11.32 dbm nd8 26,00 d8
T2 1 2,597348 GHz -11.77 d8m Q factor 548.9 T2 1 2.599815 GHz -12.37 dém Q factor 269.6
L L J L L J

Highest Channel / 5MHz / 64QAM

Hig

hest Channel /

10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 1.8 dBm)| ™M1[1] 14.26 dBm)
2.61552200 GHz 2.6159190 GHz]
20 20
T 26.00 dB I ndB 26.00 dB
4.945000000 MHZ| Al oA A e oy 0.650000000 MHZ|
10d f 104 B N
7w Taads o 528.0 7 Q factor \\ 271.1
od 0 d
|
T Tt
10 df 10 d T t
I
204 20d
\ / \
a0 T o -0 ~ ; R
PUpEATS ot Y SUSVI RS NP T P
d -40 di
50 df 50 d
-6 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.615522 GHz 13.83 dam nd@ down 4.345 MHz ML 2.615919 GHz 14,26 dam nd@ down 9.65 WHZ
T1 1 2,615012 GHz -12.43 dbm nd8 26.00 dB T1 L 2.610165 GHz -11.02 dam nd8 26,00 d8
T2 1 2.619958 GHz -11.84 dBm Q factor 528.9 T2 1 2.619815 GHz -11.32 dém Q factor 271.1
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  18.5ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.76 dBm) ™M1[1]
2.5789090 GHz
= M1 ndB 26.00 dB @ i ndB 26.00 dB
w0 Ao Bw 14.446000000 MHZ| 104 XY Bw 18.661000000 MHz|
~ I A Ao 178.5 AV i T,/ 138.4
od 0 d
/ [ |
-10 df :; -10 ’EF .
20 d - 20 d = :
/ f o
508 f S § - i S VATAT 1
S T S T < [y P TV
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,578909 GHz 12.76 dBm nd@ down 14.446 MH2 M1 2.582557 GHz 11.36 dBm nd@ down 18,661 MHZ
T 1 2,570307 GHz -12.80 dbm nd8 26.00 dB TL L 2570669 GHz -14,57 dm n 26,00 d8
T2 1 2,584753 GHz -12.87 dém Q factor 178.5 T2 1 2.589351 GHz -14.22 dBm Q factor 138.4
L U J wa L J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 abm  Offset 1150 dB = RBW 300 kHz Ref Level 30.00 cbm  Offset 11.90 db = RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0 dE SWT  18.0ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1] 3.19 dbm)| ™MIL1] 11.94 B
2.5696350 GHz 2.5945200 GHz
20 H ndB 26.00 dB 20 o ndB 26.00 dB
1wd / A o A BV\L A 14.236000000 MHZz 10 d Bw - 18.701000000 MHz|
LA T A MY U J‘V\q\ 181.9 IV A ke, | 138.7
0 di 0 df
! i
~1od - -0 d
/ | ¥ y
20 d - 20 d 2
f \ 7
AR ford 1 -0 A .
: y e = AT A A
d J \r
an ‘a0
50 -50 df
od 60 d
CF 2.595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 T 2,589635 GHz 13.19 dem nds down 14,236 MHz ML 2.59452 GHz 11.94 dBm nds down 18,701 Mz
TL fy 2,587807 GHz ~12.78 dBm ndd 26.00 dB TL L 2.565609 GHz ~14.80 dBm ndd 26,00 d&
T2 1 2.602043 GHz -11.93 dBm Q factor 181.9 T2 1 2.604311 GHz -12.09 dBm Q factor 138.7

L I ]

L U ]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili]
e M1 ndB 26.00 dB & 26.00 dB
X o Bw 14.176000000 MHz . 1B.661000000 MHz
10d 7 T OV Tasas ﬁ“m;?;\n»x’\,.,\ 183.9) o [l A oy 140.1
i / |
od 1 t 0d +
-t0d ;i "\ -10d T‘ ‘I{_
It | i / LY
20 1 - 20
\ / \
el . \ N N
o S e | T Lu\,ph_
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2607015 GHz 12.50 dém ndB down 14.176 MHz ML 2.614038 GHz 13.39 dBm ndB down 18,661 MHz
TL 1 2605457 GHz -12.52 dém nd8 26.00 dB TL 1 2.600649 GHz -12.23 dém nd8 26.00 dB
T2 1 2619633 GHz -13.57 dém  factor 163.9 T2 1 2.619311 GHz -14.63 dém  factor 140.1

J

L )i

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

Occupied Bandwidth

Mode LTE Band 38(HPUE) : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 451 | 452 | 9.03 | 9.07 | 13.46 | 13.46 | 17.74 | 17.82
Middle CH - - - - 448 | 450 | 9.05 | 9.03 | 13.43 | 13.37 | 17.82 | 17.86
Highest CH - - - - 451 | 450 | 9.03 | 9.01 | 13.43 | 13.37 | 17.86 | 17.82

Mode LTE Band 38(HPUE) : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.05 13.43 17.86 | -
Middle CH - - - - 4.49 - 9.03 13.46 17.86 | -
Highest CH - - - - 4.50 - 9.01 13.46 17.90 | -

TEL : 886-3-327-3456 Page Number 1 A38-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.52 dBm) ™M1[1 13.71 dBm)
7064200 GHz 7123100 GHz
= ! Oce Bw 4.505404505 MHz @ Hl- Oce Bw 5484515 MHz
» PR T ﬂ, .
w0 iy A, WAYLL) VLW 0d 5 y s o
od 0di 4
\
10 df -10 o
204 20 d ‘l‘
s e
NP L . i o \ .
g = >d
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.570642 GHz 14.52 dam ML 2.571231 GHz 13.71 dam
TL 1 2,5702522 GHz 8.60 dBm Oce Bw 4.505454505 MHz TL L 2.5702423 GHz 9.28 dBm Oce Bw 4.515484515 MHz
T2 1 2,5747577 GHz 7.74 dam T2 1 2.5747577 GHz 7.78 dam

L I

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.62 dBm) ™M1[1] 13.40 dBm)
2.59938200 GHz 2.59634900 GHz
= X 4.475524476 MHz @ 4.495504496 MHz
Lt L~ r 2 T . A AN .
104 J‘,\,w P LN o~ ¢ 104 1}« . analoa o]/
od | 0 di :
] | ) /
-10 df ] \\ -10
204 . Y 20d J./
A / ‘\v - T -30 TR o ' ; o
AP v Y \Vau P A RV T =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.503382 GHz 14.62 dam ML 2.505349 GHz 13.40 dam
T 1 2,5927622 GHz 8.40 dBm Oce Bw 4.475524476 MHz TL L 2.5027423 GHz 8.43 dBm Oce Bw 4.495504496 MHz
T2 1 2.5972378 GHz 9.09 dam T2 1 2.5072378 GHz 6.86 dam
— —

L I

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] E mili] E
20 2.61558200 GHz, - 2.61538200 GHZ,
Oce B 4.505494505 MHz Oce B 4.495504496 MHz
- pon ~ i A i - \ B
104 ¥, JIEWET — 10 di AN I VSN § .
[ | \
g od ll
BUE f -10 di +
A
20 d ﬂfl’ 20 di ‘f
- VauTd - / Voo “
AR 7 A ARty E d T
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2615582 Ghz 15.32 dBm ML 2.615382 GHz 14.03 dBm
TL 1 26152522 GHz 8.33 dém oce Bw 4.505494505 MHz T1 1 2.6152522 GHz 8.46 dBm oce Bw 4. 495504496 MHZ
T2 1 26197577 GHz 9.55 dbm T2 1 2.6197478 GHz 9.68 dbm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.61 dBm)
2.5757190 GHz 2.
= c B 9.030960031 MHz @ 9.070929071 MHZ
[ PN AN R T e T2
10d 5 104 ¥ i
/ i / \
o d L 0 di / L
i 1 ] 1
10 d / 1 10 di / %'
/ / \
204 20d
. ~ / i 1
iy o=l e g =Dl
40 df 40 de
50 d S0 d
&nd -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.575719 GHz 15.61 dam ML 2.573581 GHz 14.53 dam
T 1 2,5704845 GHz 10.43 dBm Oce Bw 9.030965031 MHz TL L 2,5704845 GHz 8.54 dBm Oce Bw 9.070929071 MHz
T2 1 2,5795165 GHz 9.91 dam T2 1 2.5795554 GHz 9.26 dam
L U J wa L L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.19 dBm) ™M1[1]
2.5972580 GHZ| . 2.
= . 050949051 MHz @ ¥ 31 9.030969031 MHz
“\ T anmd | f
o : ; o ’;. y e RV RN P =
! ! /
od / ] od £
{ | |
10 df ! + -10 o f
i /
20d \ 20 dBm— — L
W ] "

. i J PN / -
Ao A -
40 df 40 df
50 d 50 d
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz

Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |

ML f 2,597258 GHz 17.19 dBm ML 2.595550 GHz 15.29 dBm

TL 1 2,5905045 GHz .93 dBm Oce Bw 9.050943051 MHz TL L 2.5504845 GHz 8.69 dBm Oce Bw 9.030969031 MHz

T2 1 25995554 GHz 9.93 dam T2 1 2.59951855 GHz 8.95 dam

L U J ” L JU J i

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.80 dém| mili] 15.34 dBm|
20 wag 2.6155790 GHZ| - w 2.6184370 GHz
I X occBw 0.030960031 MHz oceBw_y 9.010989011 MHz
e N e AW o 1 P Sy -
04 3 Waay ; ad o Aherron -~ :
od / od ,f 4y
] ] k
BUE } -10d 1 +
o0 / 04 f \
/‘ i [ ]
3 o = -30
P ISiaveay |59 tbo=;
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 2615579 GHz 16.30 dBm ML 2.618437 Ghz 15.34 dBm
TL 1 2.6104845 GHz 11.34 dém Oce Bw 9.030969031 MHz T1 1 2.6104645 GHz 9.14 dBm oce Bw 9.010989011 MHZ
T2 1 26195155 GHz 11.00 dBm T2 1 2.6194755 GHz 9.38 dbm

L )i ]
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.10 dBm
2.5814560 GHZ|
= 13.456543457 MHz @ 13.456543457 MHz
T o Th A ~onn . T2
w0 WA A A 104 A ponrdeanng LA
[ l ) v -1 v Y
04 f | 04 \
7 1Y Ly
| \ ! \
-10 df - 10 d i -
f \_\ /
20d ‘ 20d f -
A - . 5 e S AN
LAy
AT ,J =
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.5775 GHz 1001 pts Span 90.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.581456 GHz 15.10 dam ML 2.580557 GHz 13.62 dam
TL 1 2,5707867 GHz 9.07 dBm Oce Bw 13.456543457 MHz TL L 2.5707268 GHz 9.32 dBm Oce Bw 13.456543457 MHz
T2 1 2,5842433 GHz 9.93 dam T2 1 2.5841833 GHz 8.6 dam
L U J wa L L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

pectrum &3

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.45 dBm) ™M1[1] 12.91 dBm)
- . 2.5990460 GHz - 2.5890660 GHZ]
43 13.426579427 MHz i Occ B 13.966633367 MHz
N P RAVAR f- » -
104 Lavals e ' v 104 e L
o [ o / \
/ | I
10 df f 10 d
/ ‘
20 d 20 d -
7 I
J \ - \,
-30 dBm—i——p—f > T A oy : Y T i
ey A Mg W \ M i oo
-40 ds
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.599046 GHz 14,45 dam ML 2589066 GHz 12.91 dam
T 1 25862667 GHz 8.31 dBm Oce Bw 13.426573427 MHz TL L 25853167 GHz 7.67 dm Oce Bw 13.366633367 MHz
T2 1 2.6017133 GHz 9.02 dam T2 1 2.5016833 GHz 7.43 dam
—

L U J ”

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.79 dBm| mili]
20 2.6067460 GHZ| -
; Oce B 18426573427 MHz Ix Oce B 13366633367 MHz
AN LTt L \ - n -
104 S PN al 104 S VAN POV E e A
/ I \
| / |
od od T
| |
o | A / 1
{ \
20 d a 20 di : -
.f | \
B A N A
s T v TR
’E,_/\/‘ o T o s Aoy -
-40d
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2606746 GHz 14.79 dBm ML 2.607075 GHz 14.30 dBm
TL 1 26057867 GHz 10.13 dém Oce Bw 13.426573427 MHz T1 1 2.6057867 GHzZ 9.31 dBm oce Bw 13.366633367 MHz
T2 1 26192133 GHz 9.83 dbm T2 1 2.6191533 GHz 7.45 dém

L )i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 12.47 dBm)
- 2.5753250 G - 2.5788410 GHZ]
M1 Occ B 17.742257742 MHz ML 17.822177822 MHz
X Y Tz I
di h2) e O i A
0 o o) W 10 Ve s SR
0 di f ! 0 d
-10 df 2 T -10 d JI |¥
204 [ - 20d
=~ 7 i
) i EATYA e
a0 . i = = ! g B Ao v,
B ks v R T W Ay 1
-40 ds -40 di
50 d S0 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.575325 GHz 1275 dam ML 2.578841 GHz 12.47 dam
T 1 2,5711289 GHz 6.53 dBm Oce Bw 17.742257742 MHz TL L 2.5710889 GHz 7.15 dm Oce Bw 17.822177822 MHz
T2 1 2.5888711 GHz 8.21 dam T2 1 2.5889111 GHz 6.81 dam
L U J wa L L]

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.47 dBm) 12.01 dBm)
- 2.5962790 GHz - 2.5925220 GHz]
I} Occ B 17.822177822 MHz 17.862137862 MHz
d e Fa Mo ol o 4
10 = Wy AT 10 e w ,vi
od 0 d ‘I
-10 df -10 d
f T \
20d 20d ya
s Lo -
=30 Ferdia] - -30 =
ST A ) vl
o WA, e
iy dBm- -40 d
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.596279 GHz 13.47 dam ML 2.503522 GHz 12.81 dam
T 1 2,5861638 GHz .69 dBm Oce Bw 17.822177822 MHz TL L 2,5850889 GHz 8.13 dBm Oce Bw 17.862137862 MHz
T2 1 2.603991 GHz 9.65 dam T2 1 2.503951 GHz 8.41 dam
— —
L U J L J

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.94 dBm| mili] 12.31 dBm|
20 2.6063640 GHZ| - 2.6058040 GHz
" Oce B 17.862137862 MHz [ Oce Bw 17.822177822 MHz
e | . N T2 T1 !
N APV froohan o di .. p
10 d AT o - 1 10 T r=rv s T
od ! l od t
BUE! -10d i
| / \
20 d - 20 di -
/ \ | /
/ o A
a0 - = -30 dBm, 7
VN 7w PR AT YT
-40d -40 d
50 df 50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2606364 GHz 14.94 dBm ML 2.605604 GHz 12.31 dBm
TL 1 2.6010889 GHz 8.64 dBm Oce Bw 17.862137862 MHz T1 1 2.601049 GHz 8.84 dBm oce Bw 17.822177822 MHz
T2 1 2618951 GHz .85 dbm T2 1 2.61868711 GHz 7.22 dém
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.13 dBm) ™M1[1] 13.69 dBm)
- 79900 GHz - 2.5760790 GHZ]
Occ@y 4.485514486 MHz T Occ Bre 9.050949051 MHZ
104 - N . S 0d 1 v VAN Ao | e
i w g Tor Y w’l 7 Y
od ! t 0 d
10 ) | 10 di /
[ 4
|
204 [' 1y 20d
= d - AR o -
ety v ke / L4
40 df 40 de
50 d S0 d
&nd -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.573799 GHz 12.13 dam ML 2.576079 GHz 13.59 dam
T 1 2,5702522 GHz 8.64 dBm Oce Bw 4,485514456 MHz TL L 2,5704845 GHz 8.32 dBm Oce Bw 9.050949051 MHz
T2 1 2.5747378 GHz 7.10 dam T2 1 2.5795355 GHz 8.16 dam
L U J wa L L]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.48 dBm) 13.74 dBm)
- 2.59988100 GHz - 2.5972380 GHZ]
7 Occ B 4.485514486 MHz 9.030969031 MHZ
1 \ - T T s T
wd i v MDY P - e 104 .25' ALY N :
/ | / I
od ! i 0d / k\
|
-10 df Ji -10 d ﬂ l\
/ | \
204 20d i ¥
d - / |
N = SR -30 s
Ll Ve TN N <
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2,503881 GHz 13.48 dam ML 2.507238 GHz 13.74 dam
T 1 2,5927622 GHz 6.33 dBm Oce Bw 4,485514456 MHz TL L 25004845 GHz 9.04 dBm Oce Bw 9.030969031 MHz
T2 1 2.5972478 GHz 7.81 dam T2 1 2.5995155 GHz 8.34 dam
— —
L U J L J

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.10 dm| mili]
261625100 GHz,
e W Oce B - 4.495504496 MHz & 9.010989011 MHz
o 1,4 P . e o
10 df ..\.’l, - A ety - 10 d = e —
T 7 = 7 y
o d | | 0d 1 |
/ 1 |
/ [ |
-od - -10d
/ | \
20 d - 20 di -
. | \ ] e
VAN AVAWE FaYy \n,- v aw A R ~ =~
-40d -40 d
50 df 50 di
-60 df -60 di
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2616251 GHz 12.10 dBm ML 2.817517 GHz 14.31 dBm
T1 1 26152522 GHz 8.31 dBm oce Bw 4.495504496 MHz T1 1 2.6104845 GHz 8.26 dBm oce Bw 9.010989011 MHZ
T2 1 26197478 GHz 9.14 dBm T2 1 2.6194955 GHz 7,48 dém
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE)

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.56 dBm) ™M1[1] 11.62 dBm)
- 2.5614860 GHz - 2.5800800 GHZ]
Occ Be 13.426579427 MHz - Occ B 17.862137862 MHz
d 1 N X T2 " 4
10 — 10 = - -
e (T I AV B A Rt v TV EASSLET Rorpaer: v T
/ ' l ' el
od il 0
tod / 10 d ! |
/ | / i
204 20d
/ o - /
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. T e
o
-40 ds
50 d S0 d
60 d -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.581486 GHz 12,56 dam ML 2,58008 GHz 11.62 dam
T 1 2,5708167 GHz 7.11 dBm Oce Bw 13.426573427 MHz TL L 2.5710889 GHz 7.35 dm Oce Bw 17.862137862 MHz
T2 1 2.5842433 GHz 7.64 dm T2 1 2.588951 GHz 7.25 dam
L U J wa L J L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.20 dBm)| 11.18 dBm)
- 2.5984170 GHz - 2.5958390 GHZ]
OddBw 13.456549457 MHz " 17.862137862 MHz
di al WP i X
o v - AT e v 1 ¥ >y
[ \ i
od 0 di 4
{
-10 d - -10 de -
J /
/ f
204
e
= -
kN N G IRAST P A
Y v sVt
40 df
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.598417 GHz 13.20 dam ML 2.505839 GHz 11.18 dam
T 1 25862567 GHz 7.45 dbm Oce Bw 13.456543457 MHz TL L 2586049 GHz 6.15 dBm Oce Bw 17.862137862 MHz
T2 1 2.6017133 GHz 7.51 dam T2 1 2.5039111 GHz 6.90 dam
— —
L U J L J

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.33 dm| mili] 12.04 dBm|
20 2.6168160 GHZ| -
oce By 13.456543457 MHz W1 Oce B 17.002007902 MHz
T L. ) Y.
10d = e v 10 df A PVRT T T = T
Y LA CARARN ¥ rﬁl S e = wd_\,l
od 7 od {
o / 0 | l
1 i |
i \ J |
20 d - - 20 di
[ \ [ \
\
a0 30 i
e WA v N N T o AViP -
o el Y RARRY e AP TV s ATIN
Y 240
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2616816 GHz 12.33 dém ML 2.610839 GHz 12.04 dBm
T1 1 26057268 GHZ 7.82 dam oce Bw 13.456543457 MHz T1 1 2.601049 GHz 6.06 dBm oce Bw 17.902097902 MHz
T2 1 26191833 GHz .33 dbm T2 1 2.618951 GHz ©.25 dbm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG9D0616-05B

Conducted Band Edge

LTE Band 38(HPUE) / 5SMHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

sectrum =] sp um 7
Ref Level 30.00 dBm  Offset 15.90 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fvgrwr
Limit fheck PAES | SPURIGHE GHEEKABS PABS
20 dh’_[_n-! EPURIOUS INE_ABS PABS 20 thﬁ\P SPURIOUS LINE ABS PASS
| |
10 dBm [l 10 dBm .
od3 fJ Ll 0dBm J
-10 dBm ] J \‘ -10 dBm
. | ] I\
SPURIOUS_LINE_ABS ‘ h 20 dém I
-30 dem i T -30 dBm—{
ol " Ji Uil ol
-50 dem 50
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[[start 2.615 Ghz 10005 pts Stop 2.645 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  ALimit
2:345 GHZ £.504 GHe 1,000 MHz 256363 GHZ -37.06 dém -12.06 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61067 GHz 21.10 dBr -8.90 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56451 GHz -35.57 dém -22.67 d 5 620 oHe 2.621GHz | 100.000 ki 2 62002 OHe 1428 dom a0 do
2565 GHz 2.560 GHz 1.000 MHz 2.56876 GHz -18.06 dém 2.621 GHz 2.625 GHz 1.000 MHz 2.62146 GHz -24.15 dBm -14.15 d&
2:569 GHz 2.570 GHz 100,000 kHz 2.560953 GHz ~14.46 dbm 2.625 GHz 2,626 GHz 1,000 MHz 2.62528 GHz -35.01 cBm -22.01 dB
2.570 5hz 2.575 Gz 100.000 kHz 2.57035 GHz 20.91 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62634 GHz -36.77 dBm -11.77 dB
T —
)i i )
Date 19:31:5

@ 9.MAR.2020 19:40:07

Lowest Band Edge / Full RB Highest Band Edge / Full RB

pectrum

Sp um [@

Ref Level 30.00 dBm  Offset 15,90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dh”‘.‘n SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm
oda
-10 d8m .

SPURIDUS_LINE_ABS

-30 dBm L
e WMW 0 o mm

il

-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56323 GHz -32.04 dBm -7.04 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61671 GHz 7.42 dbm -22.58 db
2.564 GHz 2.565 GHz 1.000 MHz 2,56490 GHz -30.69 dBm -17.69 dB 2.620 GHz 2.621 GHz | 100.000 kHz 2.62003 GHz -25.63 dBm -15.63 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56893 GHz -24.44 dBm -14.44 dB 2.621 GHz 2.625 GHz 1.000 MHz 2.62110 GHz -26.72 dBm -16.72 d8
2,569 GHz 2.570 GHz 100.000 kHz 2.56958 GHz -24.73 dBm -14.73 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62502 GHz 233,45 dBm -20.45 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57087 GHz 7.22 dBm -22.78 dB .66 GHz 2.645 GHz 1,000 MHz 2.62641 GHz 35.18 dbm “10.18 dB
T - —
) v I i
3-MAH. 2C : 9.MAR.2020 19:37:24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE) / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrum =] sp um
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chiRe -pumﬁ INE_ABS
10 dem “1 10 dém : ‘
0da L 0dBm ’
-10 dBm ) -10 derm -
e | \ |{ \
SPURIOUS,_LINE_ABS U [
-30 dBm I
” i, . e
-50 dem M
-60 dBm -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
2:545 GHz 2.564 GH2 1.000 MH? 256363 GHZ -37.70 dém -12.70 dB 2.615 GHz 2.620 GHz 100.000 kHz 261962 GHz 20.13 dbm -9.87 d&
2,564 GHz 2.565 GHz 1.000 MHz 2.56484 GHz -37.09 dém -24.09 d& 2620 GHz 2.621GHz | 100.000 kHz 262001 GHz 16,99 dem 6o dp
2.565 GHz 2.569 GHz 1.000 MHz 2.56885 GHz -16.74 dém -6.74 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62135 GHz -23.90 dbm ~13.90 db
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -15.14 dém -5.14 dB 525 CH= 2896 GHz 1,000 MHz 5 62528 o= 35 54 dBm 2284 db
2,570 GHz 2.575 GHz 100,000 kHz 2,57036 GHz 20.52 dem -9.48 dB 856 GHz 5845 GHz 1,000 Mz 3 o601 CHe ~37.21 cbm 1591 b
ey —
) J [ i )
S 9.MAR.2020 19:41:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum o |l Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS o0 chlfe—$PURIO INE_ABS PASS
10 dem 10 dBm
ode , ‘ dem \
-10 dam . [ ‘Llﬂ dem l
SPURIDUS_LINE_ABS I -20 dem \ [
-30 dBm -30 dBm
el b,
"ol -40 dBm
-50 dem -50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2546 GHz £.504 GHz 1.000 MHz 256396 GHz -30.38 dém -5.38 dB 2,615 GHz 2.620 GHz 100.000 kHz 261618 GHz .90 dBm -23.10 dB
2.564 Gz 2.565 GHz 1.000 MHz 2.56498 GHz -29.07 dBm -16.07 d8 2.620 GHz 2.621 GHz | 100.000 kHz 2.62000 GHz -29.35 dBm -19.35 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56869 GHz -23.00 dém -13.00 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62164 GHz -26.23 dbm ~16.23 db
2,569 GHz 2.570 GHz 100,000 kHz 2,57000 GHz -27.50 dém -17.50 dB 525 CH= 2896 GHz 1,000 MHz 262588 GHz 3201 dBm 1901 de
2,570 GHz 2.575 GHz 100,000 kHz 2.57278 GHz £.57 deém -23.43 dB 856 GHz 5845 GHz 1,000 Mz 569645 GHe ~33.57 chm 557 db,
—
T —
I - 1 P
Pates LA R 9.MAR.2020 19:38:45
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D0616-05B

LTE Band 38(HPUE) / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrum =] sp um
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghife_kPURiols LINE aBs
10 dBm Iq 10 dBm ‘L\
0da \l 0dBm |
-10 dBm ] \ -10 dBm I’
SPURIOUS_LINE_ABS l ll -20 dem ‘ I
-30 dem -30 dBm {
-40 dem i WJ h
-50 dem Sl
-60 dBm &0 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[[start 2.615 Ghz 10005 pts Stop 2.645 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  ALimit
2.545 Gz 2,564 GHp 1,000 MHz 255981 GHz -38.22 dBm -13.22 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61063 GHz 18.38 dbm -11.62 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56474 GHz -36.07 dém -23.07 d& 2520 GHe 2.621GHz | 100.000 ki 2 62002 OHe 1o os dom ooe dn
2565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -26.10 dém -16.10 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62106 GHz -26.15 dBm -16.15 dB&
2.569 GHz 2.570 GHz 100000 kHz 2.56998 GHz -20.70 dBm -10.70 dB 625 GHz 2626 GHz 1000 M= 5 Eatcn oHe 3 e e s de
2.570 GHz 2.575 GHz 100,000 kHz 2.57034 GHz 19.18 dBm -10.82 dB o 526 CHe 2 54 Cha 1000 M 62694 CHa ~36.56 dam ~11.56 0B
—
Y —
) [ i )

9.MAR.2020

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum @i sp um

Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr

Limit §heck PABS | SPURIGIECHNEKABS PAES

o0 dhifie _BPURIOUS LINE_ABS PASS 20 dhife—_$PURIO INE_ABS PASS

10 dem 10 dBm

ode

-10 dBm T

SPURIDUS_LINE_ABS |

-30 dBm

Hpowltasrani
-40 dBm

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56394 GHz -32.13 dBm -7.13 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61572 GHz 5.72 dBm -24.28 db
2.564 GHz 2.565 GHz 1.000 MHz 256472 GHz -20.17 dém -16.17 dB 2.620 GHz 2.621 GHz | 100.000 kHz 2.62001 GHz -30.17 dBm -20.17 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56893 GHz -23.01 d&m -13.01 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62188 GHz -27.64 dbm -17.64 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -26.40 dBm -16.40 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62548 GHz 232.77 dBm Z19.77 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57371 GHz 5.62 dBm -24.38 dB .66 GHz 2.645 GHz 1,000 MHz 5.62638 GHz -35.37 dbm S10.37 dB
—
. —
) [ i )
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LTE Band 38(HPUE) / 10MHz / QPSK

vectrum || spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGE CHNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 dblfe_$PURIOUS LINE ARS PAES
10 dBm 10 dBm r]i
0da 0dBm J .
-10 dBm -10 dem
T
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anane | -20 dem '
SPURIOUS_LINE_ABS | I [
-30 dom 4 -30 dem
iy 'K lﬂ? dem—j
50 dem Mt s J AN ,_MW
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2:34% GHZ 2.560 GH2 1.000 MHz 255807 GH2 -38.93 dBm -13.93 d8 2,610 GHz 2.620 GHz 100.000 kHz 261940 GHz 21.42 dBm -8.58 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56177 GHz -35.59 dBm -22.59 db 2.620 GHz 2,621 GHz | 200.000 kHz 2.62001 GHz -18.71 dBm -8.71 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz -17.54 dém 2.621 GHz 2.625 GHz 1,000 MHz 2.62111 GHz -20.43 dem -10.43 d&
2.569 GHz 2.570 GHz 200,000 kHz 2.56596 GHz -16.46 dBm 2,625 GHz 2.630 GHz 1,000 MHz 2.62567 GHz -35.25 dBm -22.25 dB
2,570 GHz 2.580 GHz 100,000 kHz 257054 GHz 19.17 dBm -10.83 dB 5630 GHz 2.645 GHz 1.000 MHz 5.63058 GHz 3767 dim 1297 B
—
)i ] - i o
pass 29rsasle 9.MAR.2020 20:01:56
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum x|l Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
o0 dhp_m sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém 10dBm
ods AFJ - Yy m e AI.‘A"I.MJ o) Fore L]
-10 dem T Jlr ’ 10 dem ll
e 20 dem:
SPURIOUS_LINE_ABS | \‘ [
| ' -
-30 dom o F it 30 dem \IJ
et - 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
2546 GHz £.500 GHz 1.000 MHz 2.56082 GHz 34,45 dbm -9.40 db 2,610 GHz 2.620 GHz 100.000 kHz 2,61836 GHz 4.33 dBm -25.67 db
2.560 GHz 2.565 GHz 1.000 MHz 256498 GHz -28.74 dBm -15.74 dB 2.620 GHz 2,621 GHz | 200.000 kHz 2.62000 GHz -27.18 dBm -17.18 d8
2565 GHz 2.569 GHz 1.000 MHz 256868 GHz -27.36 dém -17.36 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -28.30 dBm -18.30 d&
2,569 GHz 2.570 GHz 200,000 kHz 2.56997 GHz -26.51 dBm -16.51 dB 5 655 GH= 3 630 GH2 1.000 Mz 2.69561 GHz ~32.66 dBm 1666 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57717 GHz 5.50 dim -24.40 dB 5630 GHz 2.645 GHz 1.000 MHz 5.63102 GHz 36.91 cBm S1191 B
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